nisma

YIN\==w IR YLD
NISMO SUPER COPPERMIX TWIN

I IZRmE. BRERAS
INSTALLATION MANUAL, INSTRUCTION MANUAL

NISMO

A—=I\—7

b=k 3= 3002A RS594 | 30028 RS599 | 30028 RSR48

BbmES / 3002A RS541 | 3002A RSS51 3002A RSB32 | 3002A RSZ30
Part No. 30024 RR593 - C| 30028 RR598 - G| 30028 RRR47 - C

BREEES /

Manual No. TY-300-05

@ CDE[F. HIHEREBSEVLEITFVLEEFTUTHICHDNEDISCETVE T, FE -
EEULVEERUBEHRWVESBELWLELERT,
Thank you for your purchase of this product. Please read this manual thoroughly before installation and use, to ensure proper operation
and handling.
@ B, AEZMNTOERICHEL T,
After installation, please be sure to pass this manual on to the customer.
@ NISMO #H@IFHEMIESRE (FRIOBIRWZRZ(TDfct. BRFREHEENZ (T SNIEVWT —ARCETNEXRITD TS TE TS,
As NISMO products are handled differently from Nissan genuine products, this product may not be covered under the vehicle repair warranty.
@ FEONBED—EB. NIIEHZEIMCTERE, GHIDEZRUFT,
Copying or reprinting any part of this manual without permission is prohibited.
@ FHIEEF. BITEFEOWE. BRARENTLNHEERLTTREL,
After opening the packing, check to see if any parts are missing and the product is in good condition and not damaged.
@ HRDIFHE
KISYTFIET 4 RIICHY I —Z v I RZFERLTVDTcDMEEIFE ELTVEITH,
FIEITSYTT A RIDEIIN—AKLET,
¢ Characteristics of the product
As a copper mix is used in the disc of this clutch, heat resistance has been improved. Excessive half-clutching such as when doing a
drag start, may cause the disc to overheat and glaze.

@ FEDENTHEREINTVSNY—I ERBKIEUTDXR D ICEDODTVET,
You will see various symbols in this manual. They are used in the following ways:

g@@ﬁ.wlhﬂd\a_f?—Cl/\rc_rc_::\'ﬁ_‘/\L Eo
A

CEMRICOTREIE CHOIRHVEE.

RSy IRE— NEBEDF T STV

FOBVEEMDBIRECFERFEEICOENDBENHSDET,
This is used to indicate the presence of a hazard that could cause death or serious personal injury.
To avoid or reduce the risk, the procedures must be followed precisely.

REDEHICHTFoCUVEEEELT &

SFOBVNEEERCRIERICOENDBEZENDHDXT,

This is used to indicate the presence of a hazard that could cause minor or moderate personal injury or damage to your vehicle.
To avoid or reduce the risk, the procedures must be followed carefully.

[EXfRIIC (fE2EEND) / Before Installation (to the technician)]

1. AEBRIDDREMFIFEDRD M ITIB CTER L. EENDBFEREICLDRENRBMNITONTVET,
This product should be installed in a service facility equipped with proper installation tools and should be inspected by a licensed
inspector.

2. HROKR(ICE, HoZzERORRBERE (HEBSE (B F17) [TV AEBDIEEIRZST O CTHRREICED T TS,
When replacing, be sure to observe the procedures stated in the service manual published by Nissan Motor Co., Ltd., and be sure to
install this product while observing all warnings and precautions stated in this manual.

o HEMOIMT. WEFTHELNTTEL,

NE WRHEIE L CEAKEEC DBN BBENNGBDET,

Do not make any alteration or modification to this product. Serious injury may result.

o {EXRIC. ARMPBEVVEESIT D, BREEEREESEERLTTEL,
BABEELDANRDMIIBEF. HROBHECERFICDOLEDDIHEZNDHDIT,
Before installing this product, confirm application and part numbers match your vehicle.

If the product is installed on an improper vehicle, it may result in vehicle damage or an accident.

o REMIZBTLTTEL,

2 /WARNING

/N\;FE/CAUTION

2 /WARNING

/AN\EE/CAUTION \- ; ; ;
IR FE MLILTOHZE. RIL MEDOEHDREE UBSHEICDEDDBENDSHDFT,
The specified torque shown in this manual must be used.
Tightening bolts below the specified torque may result in bolts loosening and causing an accident.
o HMHELIDT., BHRVISERULTTEL,
BERTEd L. HROBHEPEEICDOENDHEENHGD T,
Handle the product carefully as it is heavy. Damage to the product or injury may result if you drop it.
o JILF AT (B002B-R####) DTS v FHIN—FhARDD T v I HT—EZEFIENTTEL,
PUNAR. I+ 5 —DFERICKEDFT,
Do not touch the wedge collar in the center of the pull type clutch cover (3002B-R###4#). A poor disengagement of the clutch
BE\EL\/N OTE or a judder may result.

o Jvya5AF(3002A-RSH###)DI Sy FHIN—ICHIFATNTVBRHE(TA V)X IS vFAH
IN—ZZEICRDAIF&ICHUTTEL,

Remove the wire mounting to the push type (3002A-RS#i##) clutch cover after installing the clutch cover to your vehicle.




[EART %ai1lC (BFEHEN) / Before Using (to the customer)]

AN\ 4 /WARNING

o TFE. SHIE). EEl. EEREU L TOEFELED. AFTEGITPHTTE.

HERLBHIRITTIEL, EXFBEICDEDDIBENHHDET,
Always observe rules, regulations and posted speed limits when operating any motor vehicle.
Not doing so may result in only damage to your vehicle or could cause serious personal injury.

o ETHICEE. RBFOEEZRR USES(CREFGMICFEE LEVFLEZ LTTEL,

ZDFFETIDE. BOBEBRICOEDDIBZENHHDET,
If any abnormal noises are heard or abnormal vibrations are felt, immediately stop the vehicle in a safe place and check your vehicle.
Driving with an abnormal condition may result in an accident and serious personal injury.

o RMAROARLSCIFERLEVWTTEL,

ARUNTOERICLDER. BEERFOEEE—IEVTEA.
Do not use the product for anything other than the purpose described in this manual.
Any accident or injury incurred by improper use of this product is the sole responsibility of the user.

HFELV/NOTE

® THMUTI I, FICRBKIRIEZ RS T 200km BEDES UBEHZIT O TR,

Soon after installation, test-drive the vehicle for about 120 miles (200 km). Avoid any quick maneuvers.

e NISMOYSyvFAN—ZRMDH}FIDETSYFARIIDBENDELEDFTITDC, +HBENDKSIC

LTTREL,
When the NISMO clutch cover is installed, the reactive force of the clutch pedal is increased, therefore, try to get used to it.

NISMO Z—=/\—=hyI\—Zv IRV BREREY A Ik /NISMO SUPER COPPERMIX TWIN CONTENTS

No Eﬂﬁ%ﬂ‘ EBEII:E% {Elgﬂ RS5 | RSS RS§02§5A93 RSZ |RS6 |RS5 RR593800F§282 RRR47
Part Name Part No. Qy. | 277 |57 |ea  |=C 307 |32 |98 |—C |48 |-C
3021ARSCO0 | 1 e | o | o
3021ARSCIO | 1 °
_ ) 3021ARSC50 | 1 ° °
1| Gion ot 3021BRSCO0 | 1 o
3021BRSCI0 | 1 °
3021BRSCE0 | 1 Y
3021BRSC60 | 1 °
o | EY&—=TJL—htv | 30125 RSCOO 1 e o | o ° e (o | o ° ° °
Center Plate Set
ToTYFTARD
3| gZaTT 30100 RSCO'1 2 o | o | o ° o (o | o ° ° °
T —R2X
4| o 30102RSCA0 | 1 o | o | o ° e (o | o ° ° °
5 ,’\\,{'660:;*;(;% IV 130131RsC00 | 3 | @ | @ | @ ° o | o [0 | o ° °
1231C RS541 1 °
1231CRSS51 1 °
6 | 55t 1231CRS593 | 1 ° ° ° °
Flywheel 1231CRSR47 | 1 ° °
1231CRS6B32 | 1 °
1231CRSZ30 | 1 °
7 ,\'\A/'BSC?E% IMIb 130132Rsc00 | 9 | @ | @ | @ | @ o | o o | o ° °
12315 52F00 | 8 ° °
o | Z54Hs—iLt [12316RSB40 | 8 | @
Flywheel Bolt 1231542011 6 e | o e | o ° °
12315 30P01 | 8 °
IIvFR—="T
N Ao 30501 OHB00 | 1 °
| Lu—z~F1u>y [3050269F10 1 e | o | o ° o o
Release Bearing 30502 12U00 1 ° ® ° °
11 | A 17—/Wire 1 ) ) ® [ o o
12| A5 v/ —/Sticker | 99992 RNCOO | 2 e | o | o ° e | o | o ° ° °

A& mIE 3002A RS594 T, fDRMIFETFERNELD KT,
This product is 3002A RS594. Other products differ from this by shape.




NISMO Z—=I\=AYI\—=S v IRV A VDD {FF /Installation of NISMO SUPER COPPERMIX TWIN

1) ®M6 F+v v TiR)L bR U @OM8 F v v TiR)L hZED
Noo
Remove (5)M6 cap bolt and (7)M8 cap bolt.

2) SEbmZhifEd Do

INEE  BEEDT+H72EBD. YINTE CHDEFEY ERED.
FARIEETV—FEDTVT 3 DELED)D
FRICHDED. THICHIET ST Lo

Degrease each parts.

/\ CAUTION: Degrease sufficiently, insufficient degreasing results in poor
disengagement of the clutch (the oil hardens into abrasive
powder and friction between the disc and each plate increases).

3) MB(3®&). M8OAR)DF v v THIL hEERLTISYF
ZREHFUL., 9SvFOEVII-HUET D,
NEE: o L — 3 VDIEHAA TLIELDRESE LEDHS
F5C&,
o ZTUVIHEEICA > TNBE LEHERT B L.

Use three M6 cap bolts and nine M8 cap bolts to temporarily
assemble the clutch, and then center the clutch.
/N CAUTION: « Do this while checking that the serration is not engaged.

o Make sure that the spring is securely inserted.

4) M8(9&X)DF+ v TR hZEID ST,
Remove nine M8 cap bolts.

5) 754 RA—ILZERD{FF S,
Install the flywheel.
O FBULTCWVSHRD IS4 A —)LIL b Z2RifEDH T D,
Temporary tighten the provided new flywheel bolts.
@ TSAMRA—)UIR)L bZHECDITTHAIC, FEd
RE MLD THREON T Do,
I\ B . TSk —IUI FOIER . TS5 A —IUHY (—

KU TEECFHIC DB DS B ENDH B S/, FCDIR
BEETId &L,

® IS KA—IVERDHIBIEIE., FTISA kK
A —IVDEEICEBETA O TS LZEMREZL TDH

Sk FEFOIHI DT &

® TS 1A —IUiKIL M. iFFE L T DFmdD
KNIV NEEFTS L,

@ HORHFCIFHZTF FLO L FEERL. HEICH
[F THEBICHEDHT ST Lo

Tighten the flywheel bolts step by step in a diagonal
pattern to the torque specified below.

/\ WARNING: Strictly observe the following items because there is a
possibility of being involved in a fatal accident if the
flywheel bolts become loose and the flywheel bursts.

» When installing the flywheel, be sure to confirm that the
flywheel is fully inserted using your hand before
tightening the bolts.

* Be sure to use the attached new flywheel bolts.

* Be sure to use a torque wrench and tighten the bolts
step by step in a diagonal pattern.



W MLo—8 (VI V5l)  /Torque Specifications

SR | 834~932N-m (85~95bkgf-m/61.5~68.7 ft-Ibf)

RB| 1422~ 152.0N-m (145~ 155 kgf-m/ 105~ 112 ft-Ibf)
VG| 83.4~93.2 N-m (85~9.5 kgf-m/ 61.5~68.7 ft-Ibf)

VQ| 834~93.2N-m (8.5~9.5 kgf-m/ 61.5~68.7 ft-Ibf)

6) ISvFTF4RAINUHIN—ZRDHIFS,
Install clutch disc and cover.
O EVI—HULDT7 A ZII\—ZFERL. 751N
A=ICOSYVFT4 AT, BVI—IRARUD T T v
FHIN—ZtY T D,

Use an aligning bar for center alignment to set the clutch
disc, center boss, and clutch cover on the flywheel.

@ NSVANY—UDvZEEDHED,

Align balance marks V.

@ MB(OA)DF+ v T W)L h2HHF(IC 3 BICH (S TH
HETF Do

Tighten the nine M8 cap bolts evenly in three steps.

ER#&#{ (3 <)L 2 [ Final tightening torque:
39~49 N-m (4.0~49 kgf-m/ 29~ 36 ft-Ibf)

@ M8 Fv v TRIL b, A7 TS LRT
U>J ()\=R) Hg—ICE>TLDD. Kfcldd(C
o TWVIEWLWHVERERR T Do

After tightening the M8 cap bolts, make sure that the
diaphragm springs (disc spring) are tightened evenly and
not curved on opposite sides.

® REBH UL THdD 3EDMB F+ v ITH)L b D,
Tighten three M6 cap bolts temporarily tightening.

#ft3 <)L 2 [ Tightening torque:
88~ 137Nm(09~14kgf-m/ 6.5~ 10.1 ft-Ibf) € M6% vy THEL b/ MB Cap bolt

® TvradA4TDHEE. 75y FHI—CHHAFTN
TV TIAP—=ZEDHNT,

For the push type, remove the wire assembled to the
clutch cover.

7) S13,S14 SR20DET EFftELTWLWS IS vFLU—-X
AU—7 (30501 OHB0O0) ICEET 3.
¥ RSN ¢
LU—=XXFPU2TE. DN U7 ) > TOIR5RIC
U, ERDBDEIRET D,
For S13 and S14 SR20DET model, replace the clutch
release sleeve with the one provided (30501 OH600).

* Models other than above:
Replace the release bearing to the included one according
to the removed bearing.

ZyYL e ®—F—RAR=Y A Z—Fat kR et
T140-8563 RFEEMIIXEAH2-10-6 =& 0120-846-423



